RaceStrange

« Fully machined lightweight aluminum housing & components

- 16", 17", 18", 19", 20", 21", 22" and 23" center to center 4-link widths
« 3/4" thick and internally ribbed faceplate

+ Integral wheelie bar mounts

« Housing and 4-link plates are Iugged for greater strength . \" . '| 

* Pre-loaded spu%dle bearings with billet spindle nut and pre-load spacel‘

+ Available for full floating or 2-piece axles ‘

« Steel or car:bon brake kits

v

i
it
wl

Page 1




Instruction packet:

pg.3- Kit overview

pg. 4 - 4-Link plate dimensions

pg.5- Housing dimensions

pg. 6 - Face plate and end bell stud installation
pg.7- Endbell and mounting brackets assembly
pg. 8- Full floating axle assembly

pg. 9- Full floating axle parts list

pg. 10 - 2-Piece axle assembly

pg. 11 - Brake kit options

pg. 12 - Brake profile clearance

8300 North Austin Ave. @ 847-663-1701
Morton Grove, IL
60053 847-663-1702

Page 2



sq|-4 66 :@nbioL INN 2017 €T ,05°6€
Sql-4 0S “w-._U._O._. pns [9aym MN.NN :ommm
- :anb 8
$q|-) 0€T :anbior anu 8nq it J09°LE
193Ym 3y} fo SSaUY2IYI PUD IDY 00U 3YDIq . R
ay1 Jo ssauxd1yl pauiquiod unyl 4a1pa.b Aj3ybijs aq 03 spaau uoISUWIP Junol,| 70T W05°9¢€
A, 241 “|123ym ay3 ojul abobua Ajnf 03 3)qo si ,,@,, WWIWINSDIW mémcmﬁ a|qe|IeAy bVEETH] 0T'6| ,06°S€
. . . . . g »oys Ipy . :
0ST0 §880 TLST 09L1 S/80 QAWLEOIV 618l W05vE
SLEVO 88I'l  SL8T €90T SL80  LEOIV JwsuBlesiw WONID uoqrey  saved ou 81°LI W05 EE
0ST0 SLL0 T9ET 0SS| SLLO  9£01V [eo112yds 19335 00§ (soj0uddg) P3O L1'9] W05°CE
H >} 4 3 a spnis [leq MoJ [en@  wniuiwn)y SLYy [9935 pJepuesls 91 W0571€
S9241D oje|d (123U 01 431U3)) SYIpim
g0 Sulreag synu 3n | 3jog sjedg L i 4 DLD)UlT-p | IS93YM 0] |S9YAM
PNIS 193UM suondo Ajquiasse a|xe @33ld-Z [
— i obup|4 axy
4 a 914 $6
NN Y207
m S o =
pJ SSINYOIHL TEHM — ] 520 1zt w009y
SSANNDIHL 4 .00°SH
1VH 3010¥ T 0T
8l 00y
SPN3IS [99YAARIXY 331d T 1 002h
9l .00 I
€ WSLOY
7 sq|-y 0ET :2nbJol Inu Snj wnuiwne g 991 7 SII2qPu3 a3 wody yo [erarew Bunjes 4q € .STOY
J2/1 4q paulioys aq 03 uondo sy dABY SYIPIM AALAATIY 30N w \SL6E
buliaauibug abup.ais 1003U0I Pad ST6E
aspa|d Juawain|dal pnis |aaym Bmﬁ 210t 8
[993s SLEYO0 .99l .S9T d1d8s0td 17°02 JST8E
wnujwn|e BU 590 .06'1 dvd8s0zd NM,MN M.Mm
[993s 090 .990 .06'1 dS98s0td 70761 8] <1 9E
synu 3nT o) d v spmyg 618l JSTIE
0z'sl WSL'SE
8l WSTSE
unoy,| — -
1014 BRI P W8PH HPouS 618l .: 9l WSLPE
sw__“_ﬂm_uﬁ%o aiqusnlpy 11 .e I ,.mmuvm
05°S soxeid o 8191 JSLEE
9l WSTEE
[931S 00's uogJe) || pasJojuidy 7191 <
O~ wnuwn)y SLY 9935 ,05°1 | pJepuelg 91 SLIE
5 2004INg i ! (192u3) 01 J2WD)) SYIpIM
HHUNOW 1I98UM , synu Sn | s9paId 3j0g sojeag aye|d yui-p 51D Huri-p [99YM 03 [99YAA

SpN3S [99YAA 2|Xy Sunneo|4 |In4 suondQ Ajquiassy 3|xy Suneold Ind O

MaIAJAD JY

Page 3



Hog ,1¥9'1 X $T-8/¢ 14 VAO8ITH 9
Junout yo0ys “lpy amjd saovds yur]-g | ¢ NOSTIH S
qunows o0y “Ipy- (xp)soroyd junow YurT-¢ qH | 1 | SVIANOSTIH 4 y13uauis aseauoul o3 sputod Supunow je
05£°0 yunowr ypoys [ AOSTTH € SSauydIy3 d1e|d 3|gNOp S85S0q UO-P|aM -
UM NV 8/€| ¥ NZ0vES 3 uondo a3ejd yulj-p padiojuIai
N 12 $2-8/€| ¥ 78I I
uoydrdsaq 410 #14vg juvuoduio))
ANIT Y3ILNID
1511 s3avd a3v1d Junows yr0Ys ajqvisni}
1 1 10US 219 PV INOGHSIM

3NIT H¥3LINID

~

INOBHSIM— 0520 - 05T
856°0 - LST'S 856 0589
ST10H 505 Tsee STI0H 505" LST'S
Xt “dAL 89€E" Xt "dAL | —08€" ()
0SL’
505" ¢
0LT'6 LI A S98L 598,
807°C 0SL'S
‘ /> 8072
SI10H 5050 S\ ! At
XZ 'dAL 005 ST10H 505" ¢ . 7 005°Q
0S¢ XZ "dAL

074

A
junow yaoys ajqeisnipy yum aje|q qurl-y a]e|d Jul] & pJepuUE]g

Page 4

suojsuawip ajed yurj-y



T43HM OL T3IHM

YIPIM . Y3INTD OL YIINTD

> MNIT-t
ANNOW INOFGHSIM
YIMOT 1109

_ WC/T-TX02-2/T
) V S3HIND3Y

0S¢'L

‘|10 Jead jo suenb ¢ auinbau \ |
sSuisnoy Q8T TH PapuUSaWWO0IaJ S|
|10 Jead anayiuAsuou Oy T-MS8 IVS 1SDJON

y'6 uasaud - ||/ |
S61°6 [1/01 - 11/t _ !
ANNOW ¥vd _
SdueJEd ‘ JITITHM ¥3ddN = 0S¢
Jead Sury paJmdenuew (]
- JTONY LNNOW ¥V4 31TIFHM
SUOISIA9J ddueed]d Jea8 Sury :

B ML
Lk o i =

=

N

Page 5

suojsuawp Buisnoy



Face plate and endbell stud installation

If the housing end bell studs (1,2) or face plate studs (3,4) have not been pre-installed by Strange
Engineering refer to the diagrams below to ensure the proper length studs are installed in
corresponding locations. The blue and red colors indicate the variations of stud and bolt lengths.

- red Loctite must be used on the studs (not nuts)

A

1 .
red loctite

DETAIL A

8

30 ft-lbs
note: jets nuts are not installed from the inside of the
flange in locations of L4000B (4)

5,6
85 ft-Ibs
antiseize

7,6
50 ft-Ibs
antiseize

20 ft-lbs
red loctite

20 ft-lbs
red loctite

Component Part # Quantity Description

la H1180D 3 Housing Tube Stud 2.906” Long

1b H1180D1 3 Housing Tube Stud 3.781” Long (34.75” WTW)
2a H1180C 13 Housing Tube Stud 3.312” Long
2b H1180C1 13 Housing Tube Stud 4.187” Long (34.75” WTW)
3 L4000B1 8 Face Plate Stud 3/8-24 x 2.125”

4 L4000B 2 Face Plate Stud 3/8-24 x 1.50”

5 H1180] 7 1/2-13 x 2.25” 12 Point Screw

6 A1026B 8 1/2” Flat Washer

7 HI1180K 1 1/2-13 x 2”7 12 Point Screw

8 F1282 18 3/8-24 Jet Nut

9 S3402N 10 3/8” Washer

Page 6



Endbell and mounting
brackets assembly

l.

I

1

95 ft-lb
> t-@:\
5
85 ft—lb§
anti-seize 6
15
25 ft-lbs

16

30 ft-lbs

—30/*32 u
Component Part # Quantity Description Component Quantity Description
10a F2094CR3175 1 3.00" End Bell (RH) 22 H1180I 1 Drain Plug
10b F2094CR 1 3.75" End Bell (RH) 23 H1180IW 1 Drain Plug Gasket
10c F2094CR3375 1 4.00" End Bell (RH) 24 H1180F 1 Fill Plug
11 H1180Q 16 1/2-20 12 Point Nut 25 H1180H 1 Fill Plug O-Ring
12 H1180SL 1 Endbell Spacer LH 26 H1180P 1 1/8" NPT Breather
13 H1180SR 1 Endbell Spacer RH 27a H1180A 1 14.75" Modular Housing
14 H11800 8 -151 O-Ring End Bell 27b H1180T 1 16.75" Modular Housing
15 H1180M 6 5/16-24 12 Point Nut 28 H1180RR 1 Housing Extension
16 S3800W 6 5/16” Washer 1/16” Thick Spacer (RH)
17 H1180B 2 Four Link Spacer Plate 29 H1180RL 1 Housing Extension
18 H1180L 6 5/16-24 x 1.75 12 Point Spacer (LH)
Screw 30 H1180MP1A 4 4-Link Mount Plate
19 H1180G 1 Wishbone Retainer 31 H1180MP1HDRO ] HD 4—Ligk Mount Plate
20a H1180E 1 Bottom Brace for 16" CTC (RH outside)
20b H1180E1 1 |Bottom Brace for 17" CTC 3 H1180MP1HDRI 1 |HD 4-Link Mount Plate
20¢ H1180E18 1 | Bottom Brace for 18" CTC (RH inside)
20d H1180E19 1 | Bottom Bracefor 19"CTC| 33 | HIISOMPIHDLO | 1 (PiDH ‘f)'uLtIS‘ilgel;/[oum Plate
20e H1180E20 1 Bottom Brace for 20" CTC HD 4-Link Mount Plate
20f H1180E21 1 Bottom Brace for 21" CTC 34 H1180MP1HDLI 1 (LH inside)
20g H1180E22 1 Bottom Brace for 22" CTC 35a F2094CL3175 1 3.00" End Bell (LH)
20h H1180E23 1 Bottom Brace for 23" CTC 35h F2094CL 1 3.75" End Bell (LH)
21 H1180N 1 1/2-20 X 0.650" Big Sert 35¢ F2094CL3375 1 4.00" End Bell (LH)

Page 7




"pa3eas S| SUIYIAIBNS BINSUD 0} SAWIL [BIDASS qNY 91I0Y '§ J—
JaulelaJ 3nu d|puids ojul 98e8uUs SMaJIS aINsug ajpuids ay3 our
"Inu 3|pulds ay3 03Ul Jayoue auo a3soddo SMaJds 13S aY3 pealyl v mmmmw_%hﬂm
"SMaJ0S 335 JO UoLje||eisul 11390] 3n|q
J0} Jaulelas pue 3nu 3|puids ay3 uo sajoy ausoddo omy udije 03 ainsul ‘¢ 1ybn-puey
'sq|-4 0ZT-00T 03 panbJol aJe sinu 3|pulds "youaim SS

IN9S0Z4/M8S0TZ4 papinoad ayy Buisn (zf) Inu 3|pulds ay3 ||eisul g

"Alsadoud pajualio aJe 3|puids Y3 UO S30|S pue JauleId] Y} UO SaYd30U

ay1 Sulnsua a|puids ay3 03UO (1) JouUleIa InU B|pulds BY3 3PS T [47

SqI-4 051

aziaspue
Inu Jautelas 3jpulds

*2'9 ,2/T-S 10} Yauai InN 3|puids - N9S0Zd4
2’9 .S 8 ./€-¥ 104 Youaip InN 3|puids - M8S0ZA
UY2UIM INN Jaulelsy a|puids - XOSTTH

(31 | Y2IM papnjoul) sjooL

911300] paJ
Wybn-puey
SS

uone|jeisu| INN w_u:_a_m@

‘A|qwiasse 21n2as 0] UaIYSL) puey pue (§S) MaIds 195 e 01 9100 Ajddy g 25340 Yyum (tp) sbulipaq ay3 yood “m“o:ﬁ

‘3uisnoy SqIU SL
93 Ul S3|0Y papeaJyl Yyl Yiim 91w 03 InuU JaUleIdJ Y3 ul s3|oy azipsiue  gg SS
Buisoddo omy udije pue sq|-1 0ST 03 3Inu Jaulelad 3|pulds anbuo) °g 9¢
"Inu Jaulelad a|pulds ay) Jo speaJyl 9yl uo aziaspue Ajddy youaim
XOSTTH papiroad ay3 Suisn pa||elsul si (95) iU Jaulelas d|pulds syl “y 8c/€ azpes-ue
'sq|-Y O 01 @nbuol pue (TG) SMaJds peay 1.y} XIS 3y} ||eIsu| "€ Sql-y £/ sql-4 0¢
‘a8ue|y 9jpuids pue 19)oeIq azlaspue 159
Jadijea sy ul s3]0y Y1 YHUM [|2gpUS B3 Ul S3j0Y papeatyl ayr sy ‘g Oov -
"Uo (g) 1930e4q Jadi|RD 9Y) Bpl|S UYL -
‘$3]0Y papeaty) ay3 usije pue ||agpua ay3 0lul () a|pulds 8yl ssaid ‘T sql-4 0¢ Tomw <

"2'8 ,2/T-S 404 YdUJM INN 3|pulds - IN9S0TA
"2'8 .S 8 .¥/€-¥ 10} Youaim NN 3|pulds - M8S0TA
YoudJM\ INN JBunedy 3|pulds - XOSTTH

(suy |0 yum papnjouy) sj0oL

uonejjeisuj Ny Jauielay ajpuids @

Ajquasse
a|xe Buneoy} |n4

Page 8



Full floating axle

assembly

Component Part # Quantity Description
36 A1050D 6 1/4-28 x 3/4 SHCS
37 AIRS 2 Race Decal
38 F2054B 2 40 Spline Floater Cap
39 F2200B 2 Drive Cap O-Ring #032
40 F2200C 4 10-24 x 3/4” FHSCS
4la F2060A 2 4.75” B.C. Scalloped Driveplate
41b F2058A 2 5.00” B.C. Scalloped Driveplate
41c F2056A 2 5.50” B.C. Scalloped Driveplate
42a F2058C 2 4.75” & 5.00” B.C. Spindle Nut
42b F2056C 2 5.50” B.C. Spindle Nut
43a F2058D 2 4.75” & 5.00” B.C. Spindle Nut Retainer
43b F2056D 2 5.50” B.C. Spindle Nut Retainer
44a F1209C 2 4.75” & 5.00” B.C. Hub O-Ring
44b F1277 2 5.50” B.C. Hub O-Ring
45a F1270 see note 4.75” & 5.00” B.C. Outer Bearing Cone L507949
45b F20561 see note 5.50” B.C. Inner & Outer Bearing Cone L610549
46a F2058E 2 4.75” & 5.00” B.C. Preload Spacer
46b F2056E 2 5.50” B.C. Preload Spacer
47a F2060H 2 4.75” B.C. Floater Drive Hub
47b F2058H 2 5.00” B.C. Floater Drive Hub
47¢ F2056P 2 5.50” B.C. Floater Drive Hub
48a F1271 see note 4.75” & 5.00” B.C. Outer Bearing Cup L507910
48b F2056] see note 5.50” B.C. Inner & Outer Bearing Cup L610510
49 F2056K 2 Hub Seal SKF 28745
50 F2056B 2 Spindle Ring
51 F2058G 12 3/8-16 x 1-1/2 FHSCS
52a F20560 2 Caliper Mounting Bracket (Steel Brakes)
52b F2056F 2 Caliper Mounting Bracket (Carbon Brakes)
53 B1301E 4 3/8-24 Press Nut
54a F2094A3175 2 9.25" Spindle
54b F2094A3275 2 9.75" Spindle
54c F2094A 2 10.00" Spindle L

- 4.75" & 5"B.C
54d F2094A3375 2 10.25" Spindle
54e F2094A3425 2 10.50" Spindle
54f F2094A3475 2 10.75" Spindle
54¢g F2092A3175 2 9-11/32" Spindle
54h F2092A3275 2 9-27/32" Spindle
54i F2092A3325 2 10-3/32" Spindle s BC
54j F2092A3375 2 10-11/32" Spindle
54k F2092A3425 2 10-19/32" Spindle
54] F2092A3475 2 10-27/32" Spindle
55 F2056L 8 1/4-20 x 5/16” Dog Pt. Set Screw
56 F2094B 2 Spindle Retainer
Note: 5.50” B.C. Kits include a quantity of 4 F20561 & F2056]
4.75” & 5.00” B.C. Kits include a quantity of 2 F20561, F2056], F1270 & F1271 Page 9




2-Piece axle assembly

bearing
retainer

60 59
s

Es‘,’?
j@

57
15 ft-lbs

A Axle lock nut (59) should be torqued to 250 ft-lbs. Then add additional torque until holes in the lock collar match
either pair of threaded holes in the flange. Check and retorque axle lock nut periodically!

Tools:

WJ11 - Axle lock nut tool (included with kit)
WJ13 - Axle holder (optional)
If the optional WJ13 tool is not being used install the axle in the spool and then torque the axle nut.

Component Part # Quantity  Description
57 WJ10 4 10-32 x 1/2” SHCS
58 WJ08 2 Lock Collar
59 WJ04 2 Axle Lock Nut
60a WJ024 1 4.75” B.C. Axle Flange Passenger Side
60b WJ030 1 5.00” B.C. Axle Flange Passenger Side
61 WJo1 2 Seal National #411394
62 WJ100D 12 5/16-18 x 1-3/4 SHCS
63 WJ100AR 1 Passenger Side Bearing Retainer
64 WJ036 4 O-Ring #153
65a WJ00 2 Spherical Misalignment Bearing
65b WJBB 2 Ball Bearing
66a WJ102BR 1 Passenger Side Caliper Mounting Bracket (Steel Brakes)
66b WJ100BR 1 Passenger Side Caliper Mounting Bracket (Carbon Brakes)
67a WJ102BL 1 Driver Side Caliper Mounting Bracket (Steel Brakes)
67b WJ100BR 1 Driver Side Caliper Mounting Bracket (Carbon Brakes)
68 WJ100AL 1 Driver Side Bearing Retainer
69a WJ023 1 4.75” B.C. Axle Flange Driver Side
69b WJ029 1 5.00” B.C. Axle Flange Driver Side
70a WJ100CR 1 5.00" 2pc. Axle End Bell Passenger Side
70b WJ102CR 1 4.50" 2pc. Axle End Bell Passenger Side
71a WJ100CL 1 5.00" 2pc. Axle End Bell Driver Side
71b WJ102CL 1 4.50" 2pc. Axle End Bell Driver Side

Page 10



Brake

kit options

Full Floating Axle Steel & Carbon Brake Assembly

Brake Caliper

/;83/ 84

Notes:

- Consult B1950
B1955 Strange Four
Piston Directional
Caliper and Ultra
Caliper (Black Cali-
pers) B5044, B5045,
B5046, B5040, B5042
instructions

72
7 ft-lbs

Component Quantity  Description

72 C1700D 20 1/4-20 x 1/2” FHSCS

73 C1700H 2 Retainer Ring

74a F2056NR 1 11.5” Rear Rotor RH
74b F2056NL 1 11.5” Rear Rotor LH

75 C1790 2 11” Carbon Rotor

76 B2794B 2 Rotor Adapter

77 B2794A 2 Brake Rotor

78 B2794D 2 Spirolock

79a C1700B 1 4.75 B.C. Carbon Adapter RH

79b C1700C 1 4.75 B.C. Carbon Adapter LH

79¢c C1700F 1 5.00 B.C. Carbon Adapter RH

79d C1700G 1 5.00 B.C. Carbon Adapter LH

80 B1955 1 Four Piston Caliper w/ Hard Metallic Pads
81 B5040 2 Four Piston Carbon Caliper

82 L4050HS 4 Carbon Soft Pad

83 B5000Y 4 3/8-24 x 1.125” HHSC (included in B1855 kit)
84 B5000X 4 3/8-24 x 1.27” Bolt

Page 11



Brake profiles for wheel clearnace

B5002,B5004 CALIPER, 11 DIA. CARBON B5040,B5042 CALIPER, 11 DIA. CARBON

B5040 CALIPER, 11 DIA. CARBON BS5040 CALIPER, 11 DIA. CARBON
OLD GEN. FLOATER NEW GEN. FLOATER

s
o
D, ~ ~ ~
% % <>
%, - = N
o QSIanagdP SN
)

0 b S=<T 0
%, X - 0
foQiShhangd PN
o200

Page 12



